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NO. Product 1D QTY kg GRADE Factor P1.7/50 FluxDensity
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1 XQ2202412619751 1 0.23 1170 3842 V23QGHO095 96.5 0.87 1.89
2 XQ220241262905 1 0.23 1180 3866 V23QGHO095 96.7 0.89 1.91
3 XQ220241262646 1 0.23 1180 4422 V23QGHO095 96.6 0.89 1.89
4 XQ2202412606451 1 0.23 1170 2382 V23QGHO095 96.6 0.88 1.91
5 XQ220241261967 1 0.23 1180 4580 V23QGHO095 96.8 0.87 1.90
6 XQ220241262907 1 0.23 1170 3856 V23QGHO095 96.6 0.90 1.91
7 XQ220241262565 1 0.23 1180 4618 V23QGHO095 96.4 0.91 1.90
8 XQ220241262335 1 0.23 1180 4486 V23QGHO095 96.7 0.90 1.88
9 XQ220241262605 1 0.23 1160 2892 V23QGHO095 96.5 0.88 1.90
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Quality Inspection Seal
#3E (NOTE)
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The material listed above has been tested and complies with the terms of the contract and the standard.
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This certificate is valid with the orginal stamp of the quality assurance department.
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This certificate is only applicable to products in the original condition of whole coil at the time of delivery, it shall not
confirm the quality of the reprocessed products without the written approval of Haian Huacheng New Material Co., Ltd.
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If any quality query,please clarify via phone call or fax, indicating the certificate number.




